

C.P.R.G.HOSPITAL,Kolhapur**Central Medical Store****AVAILABILITY TAB & CAPS :**

Sr	Name of Medicine	Available for
1	Cap. Amoxicillin - 250 mg	3 Months
2	Cap. Amoxicillin - 500 mg	3 Months
3	Cap. Ampicillin - 500 mg	3 Months
4	Tab. Amitriptyline - 25 mg	1 Months
5	Tab. Acetyl Salicylic Acid - 300 mg / 325 mg (Asprin)	3 Months
6	Tab. Acetyl Salicylic Acid - 300 mg / 75 mg (Asprin)	3 Months
7	Tab. Atenolol - 50 mg	3 Months
8	Tab. Atorvastatin - 20 mg	15 Days
9	Tab. Azithromycin - 250 mg.	3 Months
10	Tab. Azithromycin - 500 mg.	3 Months
11	Tab. Calcium carbonate	3 Months
12	Tab. Calcium carbonate + Vit D3	3 Months
13	Tab. Carbamazepine - 400 mg	3 Months
14	Tab. Cefixime 200 mg	3 Months
15	Tab. Cetrizine Hydrochloride - 10 mg	3 Months
16	Tab. Cephalexin - 250mg	3 Months
17	Tab.Clobazam - 10mg	3 Months
18	Tab.Clobazam - 5mg	3 Months
19	Tab. Chlorthalidone 12.5 mg	3 Months
20	Tab. Ciprofloxacin - 250 mg	3 Months
21	Tab. Ciprofloxacin - 500 mg	3 Months
22	Tab. Clonazepam - 0.5 mg	3 Months
23	Tab. Clozapine - 25 mg	3 Months
24	Tab. Clopidogrel - 75 mg	3 Months
25	Tab. Deriphylline-300 mg(Eto 231 mg +Theo 69 mg)	1 Months
26	Tab. Deferasirox 250 mg(Desirox)	1 Months
27	Tab. Deferasirox 100 mg(Desirox)	1 Months
28	Tab. Diclofenac Sodium - 50 mg.	3 Months
29	Cap. Doxycycline - 100mg	3 Months
30	Tab. Enalapril - 5 mg	3 Months

31	Cap. Fluoxetine - 20 mg	3 Months
32	Tab. Frusemide - 40 mg (Lasix)	3 Months
33	Cap.Cefuroxime 250mg	3 Months
34	Cap.Cefuroxime 500mg	3 Months
35	Tab.Cefadroxil 500mg	3 Months
36	Tab Gliclazide 30mg	3 Months
37	Tab. Imitab Mesylate- 400mg	3 Months
38	Tab. Ibuprofen - 400 mg (Brufen)	3 Months
39	Tab. Isosorbide Dinitrate - 10 mg (Sorbitrate)	2 Months
40	Tab. Levofloxacin 250mg	3 Months
41	Tab. Losartan - 50 mg	3 Months
42	Tab. Metronidazole - 200 mg	3 Months
43	Tab. Metronidazole - 400 mg	3 Months
44	Tab Misoprostol 200mcg	3 Months
45	Tab. Nitrofurantoin 50 mg	3 Months
46	Tab. Norfloxacin - 400 mg	2 Months
47	Tab. Paracetamol - 500 mg	3 Months
48	Tab. Phenobarbitone - 30 mg (Gardinal)	3 Months
49	Tab. Phenytoin Sodium - 100 mg (Eption)	3 Months
50	Tab. Polyvitamin NFI	3 Months
51	Tab. Propranolol HCL 40 mg	3 Months
52	Tab. Sertraline - 50 mg	3 Months
53	Tab. Sitagliptin 100 mg	3 Months
54	Tab. Sodium Valporate - 200 mg	1 Months
55	Tab. Telmisatran 40mg	15 Days
56	Tab. Trihexyphenidyl 2 mg (Pacitane)	3 Months
57	Tab.Trimethoprim + Sulphamethazole S.S. (Septran S.S.)	3 Months
58	Tab.Trimethoprim + Sulphamethazole D.S.(Septran D.S.)	3 Months
59	Tab.Paracetamol 25mg DT	3 Months

CENTRAL MEDICAL STORE, C.P.R.G. HOSPITAL, KOLHAPUR
INJECTION SECTION - DRUG AVAILABILITY LIST -2020

Sr	Name of Medicine	Available for
1	INJ. Acyclovir 250 MG	2 Months
2	INJ. Acyclovir 500 MG	3 Months
3	INJ. Adrenaline 1ml amp	2 Months
4	INJ. Antidiphtheria Antitoxin 10000 IU 10ml (ADS)	3 Months
5	INJ. Amikacin Sulphate 100 mg	3 Months
6	INJ. Amikacin Sulphate 500 mg	3 Months
7	INJ. Ampicillin 500 mg	3 Months
8	INJ. Anti Snake Venom 10 ml	3 Months
9	INJ. Anti Rabies Serum 5 ml	3 Months
10	INJ. Artisunate 60 mg	1 Month
11	INJ. Atracurium Besylate	2 Months
12	INJ. Atropine Sulphate amp	3 Months
13	INJ. Calcium Gluconate 10 ml	3 Months
14	INJ. Carbostadin 250 ml 1ml	3 Months
15	INJ. Cefotaxime 250mg	3 Months
16	INJ. Cefotaxime 1 gm	3 Months
17	INJ. Cefoperazone +Sulbactam 2gm	3 Months
18	INJ. Ceftriaxone Sodium 500mg	3 Months
19	INJ. Ceftriaxone Sodium 1gm	3 Months
20	INJ. Ceftazidime 1gm	3 Months
21	INJ. Cefuroxime 750 mg	3 Months
22	INJ. Etophylline + Theophylline (DERIPHYLLINE)	2 Months
23	INJ. Dexamethasone Sodium	3 Months
24	INJ. Dicyclomine HCL	1 Month
25	INJ. Diclofenac Sodium 3ml amp	3 Months
26	INJ. Diazepam 2ml amp	3 Months
27	INJ. Distilled Water 5 ml	3 Months
28	INJ. Dobutamine HCL 50 mg	2 Months
29	INJ. Dopamine HCL 40 mg	3 Months
30	INJ. Hydrocortisone Sodium Succinate 100mg	3 Months
31	INJ. Ondansetron 2 ML	3 Months
32	INJ. Ethamsylate 2ml amp	1 Month
33	INJ. Phenytoin sodium	3 Months
34	INJ. Frusemide 2ml amp	3 Months
35	INJ. Gentamycine Sulphate 40mg 2ml	3 Months
36	INJ. Fentanyl 50mg 2ml	3 Months
37	INJ. Amphotericin - B 50ml Vial	3 Months
38	INJ. Erythropoitin Recombinant 2000IU	1 Month
39	INJ. Clarithromycin 500 ml Vial 0.5ML	3 Months
40	INJ. Ampicillin 1gm	3 Months
41	INJ. Ganciclovir 500 mg	3 Months
42	INJ. Anti Scorpion Venom Serum 10ml Vial	3 Months

43	INJ. Adenosine 3mg 2ml	3 Months
44	INJ. Human Insulin (NPH) 100% BIOSULIN -N	1 Months
45	INJ. Ketamine HCL 10 ml	2 Months
46	INJ. Lignocaine 2% 30 ml	3 Months
47	INJ. Lignocaine with Adrenaline 1:20,000	3 Months
48	INJ. L.M.W. Heparin 60 mg 0.6 mg (INOXAPARIN)	1 Months
49	INJ. Magnesium Sulphate	3 Months
50	INJ. Mephentermine 10 ml	2 Months
51	INJ. Meropenem 1gm	1 Months
52	INJ. Methyl Ergometrine	3 Months
53	INJ. Metoclopramide 2 ml Amp	3 Months
54	INJ. Medazolam 5 ml Vial /10 ml Vial	1 Months
55	INJ. Vecuronium Bromide (VCB/NEOVAC/VEG)	1 Months
56	INJ. Nitroglycerine (NTG) 5ml amp	1 Months
57	INJ. Noradrenaline	2 Months
58	INJ. Octreotide 100 mcg	2 Months
59	INJ. Pralidoxime Chloride 500 mg (PAM)	1 Months
60	INJ. Pentazocaine Lactate	3 Months
61	INJ. Pheniramine Maleate	3 Months
62	INJ. Phenobarbitone 1ml amp	3 Months
63	INJ. Piperacillin 4gm + Tazobactam 500mg (4.5GM) Vial	1 Months
64	INJ. Potassium Chloride (KCL) 10 ml amp	2 Months
65	INJ. Promethazine HCL 2 ml amp	1 Months
66	INJ. Propofol 1 % 10ml	1 Months
67	INJ. Anti Rabies Vaccine 0.5ml	3 Months
68	INJ. Bupivacaine 5% 20 ml / 30 ml	3 Months
69	INJ. Sodium Bicarbonate 10 ml	2 Months
70	INJ. Sodium Pentothal 0.5 gm	1 Months
71	INJ. Streptokinase 7.5 LAC	3 Months
72	INJ. Streptokinase 15 LAC	3 Months
73	INJ. Succinylcholine Chloride 10ml vial	3 Months
74	INJ. Tetanus Toxide 5 ml Vial	3 Months
75	INJ. Tramadol 2ml	3 Months
76	INJ. Tranexamic Acid 5ml amp	1 Months
77	INJ. Vitamine K 1mg	3 Months
78	INJ. Vancomycin 500 mg	3 Months
79	INJ. Imipenem 500 mg + Clistatin 500 mg	3 Months
80	INJ. Paracetamol 150 mg 2ml amp	3 Months
81	INJ. Midazolam 5mg/ml amp	1 Months
82	INJ. Vancomycine 1 gm	3 Months
83	INJ. Imipenem 250 mg+ Clistatin 250 mg	3 Months
84	INJ. Thipentone Sodium 1gm	3 Months
85	INJ. Pneumovax 0.5 ml vaccine	3 Months
86	INJ. L - Asparaginase 5000 IU	3 Months
87	INJ. Rocuronium Bromide 50 mg/5ml	3 Months
88	INJ. Labetalol 5mg/ml, 2ml amp	3 Months

89	INJ. Vitamin K 10mg	3 Months
----	---------------------	----------

CENTRAL MEDICAL STORE, C.P.R.G. HOSPITAL, KOLHAPUR
SURGICAL SECTION - AVAILABILITY LIST

Sr	Name of Medicine	Available for
1	ABSORBANT GAUSE 50 CM X 18 MTR.	3 Months
3	ADHESIVE PLASTER 7.5 CM X 5 MTR.	3 Months
4	ADHESIVE PLASTER 10 CM X 5 MTR.	3 Months
6	ABSORBANT COTTON 500 GM	3 Months
8	BANGAGE CLOTH (100 CM X 20 Mtr)	3 Months
9	BLOOD TRANSFUSION SET	3 Months
11	CRAPE BANDAGE (15 CM X 2.75 mtr)	1 Months
12	B P BULB WITH NOB	3 Months
14	CVP CATHETR (TRIPLE LUMEN)	1 Months
15	DISPO. SYRING 2 CC WITH NEEDLE	3 Months
16	DISPO. SYRING 5 CC WITH NEEDLE	3 Months
17	DISPO. SYRING 10 CC WITH NEEDLE	3 Months
18	DISPO. SYRING 20 CC WITH NEEDLE	3 Months
21	DISPP. INSULINE SYRINGE 1 ml.	1 Months
22	ELASTIC ADHESIVE BANDAGE 8 cm X 4 mtr (DYNAPLAST)	1 Months
23	ELASTIC ADHESIVE BANDAGE 10 cm X 4 mtr (DYNAPLAST)	2 Months
26	FOLLYS CATHETER ALL SIZE	1 Months
27	IV CANNULA (ALL SIZE) JELCO	3 Months
28	IV SET (ADULT)	3 Months
29	MICRO DRIP SET (PEDI.) (IV SET)	3 Months
30	POP BANDAGE (10 cm X 4 mtr)	2 Months
32	ROLLED BANDAGE 10cm x 4 mtr	1 Months
34	RYLES TUBE ALL SIZE	3 Months
35	SUCTION CATHETER ALL SIZE	3 Months
36	STRILE GAUSE SWAB 5X5X8PLY	2 Months
48	VICRYL NO. 2-0	1 Months
49	VICRYL NO.3-0	1 Months
56	POLYPROPYLENE MESH ALL SIZE	1 Months
57	POLYDIAXONONE 1-0	1 Months
58	A/V FISTULA NEEDLE 164	1 Months

59	A/V FISTULA NEEDLE 174	1 Months
60	ICD BAG (PLASTIC)	1 Months
61	FLEXO CATHETOR NO. 28	1 Months
62	FLEXO CATHETOR NO. 32	1 Months
63	HERNIA MESHFIXATION	3 Months
64	PARTIALLY ABSORBABLE MESH SIZE 6.4 CM CIRCLE	3 Months
65	PARTIALLY ABSORBABLE MESH SIZE 8 CM CIRCLE	3 Months
66	POLYPROPYLENE SUTURE HALF CIRCLE RB	3 Months
67	VENTRALEX SR HERNIA PATCH SIZE 4.3 CM CIRCLE	3 Months
68	ADK NO. 32	3 Months
Sr	Name of Medicine	Availability
1	AIR WAY ALL SIZE	1 Months
2	AUTOCLAVE INDICATOR TAPE	3 Months
3	AMBU BAG ALL SIZE	1 Months
4	SURGICAL BLADE ALL SIZE	1 Months
6	DISPO PLASTIC GLOVES	3 Months
10	DISPO CAP	2 Months
12	DISPO URINE BAG	3 Months
15	E.T. TUBECUFFED ALL SIZE (NO 7,7.5,8,8.5)	1 Months
16	E.T. TUBECUFFED ALL SIZE PED (NO 2.5,3,3.5,4,4.5,5,5.5,6,6.5)	1 Months
18	DISPO H.I.V. KIT	2 Months
19	INFANT FEEDING TUBE ALL SIZE	3 Months
20	N-95 MASK	1 Months
21	NEBULISATION SET (ADULT)	2 Months
22	NEBULISATION SET (PEAD)	1 Months
25	REBRATHING BAG ALL SIZE	1 Months
26	RUBBER GLOVES STERILE ALL SIZE	1 Months
27	RUBBER GLOVES NON STERILE (EXAM GLOVE)	3 Months
29	SPIROMETER(TREE BALL)	1 Months
31	THREE WAY STOP CLOCK (BIVALVE)	1 Months
32	ANTIMICROBIAL INCISE DRAPE ALL SIZE	1 Months

34	SHOE COVER (NON WOVEN)	3 Months
36	DISPO VENTI TUBING DOUBLE LIMB (ADULT)	1 Months
38	ALLIES TISSUE FORCEP 8"	1 Months
40	SONGE HOLDING FORCEP	1 Months
41	SCISOORS SHARP & BLUNT 6"	1 Months
42	SCISSORS SHARP & BLUNT 8"	1 Months
43	BANDAGE CUTTING SCISSORS	1 Months
45	EMERGENCY LIGHT	1 Months
46	RESUCCINATION KIT	1 Months
47	SUTURE NEEDLE ASST	3 Months
50	NON STERILE GLOVES ALL SIZE	3 Months
52	STERILE GLOVES ALL SIZE	1 Months
54	STERILE DISPO TRACHESTOMY 2.5MM	1 Months
55	DISPO SYRINGE WITHOUT NEEDLE 2CC	3 Months
56	DISPO SYRINGE WITHOUT NEEDLE 10CC	3 Months
57	DISPO SYRINGE WITHOUT NEEDLE 20CC	3 Months
58	STERILE DISPO ENDOTRACHEAL TUBE 2.5MM PAED	3 Months
59	WEIGHING MACHINE ADULT SCALE 200KG	3 Months
60	DISPO SYRINGE WITHOUT NEEDLW 50ML	3 Months

CENTRAL MEDICAL STORE, C.P.R.G. HOSPITAL, KOLHAPUR**Stock Position****I.V. FLUIDS & OTHERS SECTION**

Sr	Name of Medicine	Available for
1	I V Amino Acid	3 Months
2	I.V. Ciprofloxacin - 100 ml	3 Months
3	I.V. DNS - 500 ml (Disaster Med store- 8376 - 12/2021)	3 Months
5	I.V. Dextrose 25 % - 100 ml	3 Months
6	I.V. Dextrose 5 % - 500 ml	3 Months
7	I.V. Haesteril 6%(Voluven) - Hydroxy Ethyl Starch- 500ml	3 Months
8	I.V. Mannitol 20 % - 100 ml	3 Months
9	I.V/Kidrolyte P- 500 ml	3 Months
10	I.V. Metronidazole - 100 ml	3 Months
11	I.V. N.S. (Sodium Chloride 0.9 %) - 500ml	3 Months
12	I.V. N.S. (Sodium Chloride 0.9 %) - 100ml	3 Months
13	I.V R.L. - 500 ml	3 Months
14	I.V.Albumin 20% - 100 ml	3 Months
15	I.V. Linezolid - 300 ml	3 Months
16	I.V. Fluconazole - 100 ml	3 Months
17	I.V. Paracetamol - 100 ml	3 Months
18	Human Normal Immunoglobulin 5% - 100 ml	3 Months
19	I.V. Glutamine Soln 20% - 100 ml (L-Alanyl) Dipetine	3 Months
20	ECG Jelly - 250 ml	3 Months
21	Lignocaine jelly - 30 gm	3 Months
22	Oint Cotrimaxazole + Betamethasone - 15 gm	3 Months
23	Oint Miconazole 2% - 15 gm	3 Months
24	Glutaraldehyde OPA (Cidex) - 5 ltr Jar	3 Months
25	Hydrogen Peroxide - 500 ml	3 Months
26	KMnO4 Powder	3 Months
27	Liq. Glycerine	3 Months
28	Liquid Paraffin - 500 ml	3 Months
29	O.R.S.	3 Months
30	Phenyl (Black Coal Disinfactant Soln) - 5 Ltr	3 Months
31	Povidine Iodine solution - 10% - 500 ml	3 Months
32	Povidine Iodine solution 500 ml -7.5%- (Scrub)	3 Months
33	Liq. Saniqad P(Benzolconium Chloride 20%) Soln - 500ml	3 Months

34	Sodium Hypochloride - Medicholr - 5 Lit Jar	3 Months
35	Liq. Sanisciub -M (Sterilium)(Alcohol Hand wash) - 500ml	3 Months
36	Liq. Formalin - 450 ml	3 Months
37	Isoflurane - 100 ml	3 Months
38	Sevoflurane -250 ml	3 Months
39	Eusol Solution	3 Months
40	Timolol Eye Drops	3 Months
41	Cipro + Dexam eye drop	3 Months
42	Ciprofloxacin eye drop	1 Months
43	Syp. Cough - 100 ml	1 Months
44	Syp. Cotrimaxazole (Septran) - 50 ml	3 Months
45	Syp. Paracetamol - 60 ml	3 Months
46	Syp. Himcocid / Antacid - 200 ml	3 Months
47	Syp. Azitromycin - 15 ml	3 Months
48	Syp. Metronidazole - 60 ml	3 Months
49	Denatured Spirit - 1 Lit/Bottle	3 Months